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2.2.2 6dB BW
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3. Maximum Conducted Output Power

3.1 Test Result

Report No.: SZCR250400147003
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124 of 136

3.1.1 Power
Mode TTx Frequency |Maximum Peak Conducted Output Eo.wer (dBm) Verdict
ype (MHz) ANT1 Limit
2402 8.07 <=30 Pass
1M SISO 2440 8.27 <=30 Pass
2480 8.39 <=30 Pass
2402 8.29 <=30 Pass
2M SISO 2440 8.30 <=30 Pass
2480 8.41 <=30 Pass
Notel: Antenna Gain: Antl: -0.40dBi;
4. Maximum Power Spectral Density
4.1 Test Result
4.1.1PSD
Mode TT)( Frequency Maximum PSD (dBm/3kHz) Verdict
ype (MHz) ANT1 Limit
2402 -6.60 <=8 Pass
1M SISO 2440 -6.59 <=8 Pass
2480 -6.67 <=8 Pass
2402 -8.85 <=8 Pass
2M SISO 2440 -8.82 <=8 Pass
2480 -8.83 <=8 Pass

Notel: Antenna Gain: Antl: -0.40dBi;
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4.2 Test Graph
4.2.1 PSD
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5. Unwanted Emissions In Non-restricted Frequency Bands
5.1 Test Result

5.1.1 Ref
Mode T')I;;(e Fr((a&l;'ezr;cy ANT Level czg grerz]f)erence
2402 1 7.41
1M SISO 2440 1 7.44
2480 1 7.54
2402 1 7.05
2M SISO 2440 1 7.02
2480 1 7.16
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.

5.1.2 CSE
Mode T%e F”(*,\‘jl‘;‘j;cy ANT Level ‘zggﬁj)ere”"e (qur:qt) Verdict
2402 1 7.54 -12.46 Pass
1M SISO 2440 1 7.54 -12.46 Pass
2480 1 7.54 -12.46 Pass
2402 1 7.16 -12.84 Pass
2M SISO 2440 1 7.16 -12.84 Pass
2480 1 7.16 -12.84 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
avauable on request or accessible at Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of thls document is advised that information contained hereon reflects
the Company’'s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to lts Client and this document does not exonerate parties to a transaction from exerclslng all their rights and obligations
under the tr tion dc its. This d 1t cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteratlon forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the nnhcnhclty of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

(| Nod Worksho, W10, MideSecion, Scence  echnlogy Par, Nanshn i, Shenen, Guanglong Chia 518057 t (86-755) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn

Cr-.

a BREWMENE

2 A Inspecnon& esting Services &5
5

hE &K RIHEURNEETREN- 108618 B 8% 518057 t(86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
|
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/l Report No.: SZCR250400147003
Page: 129 of 136

5.2 Test Graph
5.2.1 Ref
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5.2.2 CSE
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